
Kaj Jansson

Development of advanced 
oxidation processes for the 
Finnish pulp and paper industry 
water treatment

K
aj Jansson /

/ D
evelop

m
ent of ad

vanced
 oxid

ation p
rocesses for the Finnish p

ulp
 and

 p
ap

er ind
ustry w

ater treatm
ent /

/ 2
0

2
2

ISBN 978-952-389-032-9

Kaj Jansson

Development of advanced oxidation processes 
for the Finnish pulp and paper industry water 
treatment
Advanced oxidation processes (AOP) have been developed since the1990s for the Finnish 
pulp and paper industry as a pinnacle of chemical water treatment to face the tightening 
environmental limits. Whenever neither pure coagulation & flocculation nor biological 
technologies can reach the required environmental limits, AOP technologies can be utilised. 
[...]
phosphorus. The first idea was derived from the municipal sector. This 
control involved the simultaneous precipitation of phosphorous with 
coagulation by ferrous sulfite. The ferrous sulfate is dosed directly into 
the aeration basin with the idea of finding the overdosed soluble 
phosphorus and precipitating it into the sludge. Unfortunately, this 
ferrous sulfate dosing did not work as expected, probably because too 
much soluble phosphorus was removed. A second idea relied on using a 
tertiary treatment step with a chemical dosing with either aluminium and 
or iron-based coagulants that could decrease to the level of 0.1 mg Ptot/l. 

Kemira started the FennoTriox concept (modified AOP) development in 
the early 1990s as a tertiary treatment step to polish the residual CODCr 
and Ptot after the biological treatment step. The main idea of this system 
was to utilise the famous Fenton's reaction originally developed by H. 
Fenton (1894). This process uses HO• radicals to oxidise sturdy molecules 
with aromatic rings, such as phenols. 

The first actual membrane tests started in the Finnish pulp and paper 
industry at Metsä-Serla Kirknemi in 1992 by testing the suitability of 
ultrafiltration (UF) and nanofiltration (NF) membranes for the paper 
machine's white water cleaning. After the first mass balance studies and 
calculations were made in the late 1980s and early 1990s, they indicated 
where the most significant effluent loads in the mills originated from the 
pulp mills and not the paper machines. After this, the focus was placed on 
the primary sources of the impurities. The logical reasoning behind it was 
that it is simpler and cheaper to clean impurities at the source than after 
being mixed with other compounds in a vast effluent treatment plant. 
Moreover, building a big effluent treatment plant to take care of diluted 
concentrations does not make sense from an investment perspective 



 
 

46 
 

when they could be treated in high concentrations in a smaller specified 
treatment step. 

The amendment in 1993 (Oikeusministeriö 87/1993) targeted to adjust it 
as a part of the National Legislation towards the European Legislation. 
Altogether, 13 water-related directives and four environmental directives 
were put into force. In compliance with the directives also came a case-
specific decision-making process and new fixed emission limits. 

Changes in the Water Act (Oikeusministeriö 653/1993) included water 
protection precaution procedures that were based on the authorisation 
rule. It allowed some better precaution procedures to be developed. 

The Water Act (Oikeusministeriö 471/1995) included the European 
Communities Council Directive 91/676 / EEC guidelines protecting 
waters from nitrates originating from agriculture farming. Thus, this 
Water Act might have been the first indication of N limits entering the 
pulp and paper industry later in the 1990s. 

Changes in the Water Act in 1995 (Oikeusministeriö 1347/1995) 
regarding the European Economic Area Agreement, linked to the 
authorisation provisions, were amended to meet the European Union 
requirements, which later meant the adaptation of EU environmental 
limits for the pulp and paper industry. 

The largest BOD7 or CODCr kg/h source in the pulp and paper industry 
originated from the bleaching stages – especially if alkaline oxidative 
bleaching (O2, H2O2) was used. The alkaline conditions and oxidative 
surroundings are very effective in dissolving extractives from the wood. 
Depending on the wood type and the process used, the extractives are one 
large impurity flow in the process. Problems start when the water circuit 
closure reaches the extractive's solubility level and starts to precipitate 
on screens, filters, and equipment surfaces, causing runnability problems. 
These typically lead to paper brakes on the paper machine and final 
product quality issues. (Opedal 2011) 

In the mid-1990s, a new internal water cleaning concept called NetFloc 
was developed. The Netfloc concept focused on removing extractives that 
were the most significant CODCr-load causing impurities from the 
chemical pulp making. The main drivers for developing the NetFloc 
system came from the effluent treatment plants with limited capacity to 



 
 

47 
 

handle the increasing loads (CODCr and flow) and the mill's unwillingness 
to invest in costly WWTP upgrades. For example, suppose the extractives 
are not removed before entering the treatment plant. In that case, they 
will flow through the effluent treatment plant, increasing the SS (and 
CODCr) in the outlet and decreasing the oxygen transfer in the aeration 
basin. 

The NetFloc focus was to remove extractives and non-process elements 
(NPE) from process waters in paper and pulp production. In the NetFloc 
system, a high molecular weight polyethene oxide (PEO) or 
polyacrylamide (PAM) water solution was added to the selected filtrate. 
In the actual application, a PEO or PAM water solution was prepared in a 
polymer-dissolving unit and dosed directly into the filtrate pipe coming 
from the pulp washing stage. The final operation included separating 
resin sludge from the filtrate with a Dissolved Air Flotation (DAF) unit, 
vortex cleaner, or a bow screen.  

The alternative solution was to reuse the water by directly removing the 
harmful compounds in the process. By cleaning some of the typical first 
washing stage filtrates and reusing them, it was possible to save around 
5-15 m3/t of the pulp water. Besides, removing the extractives could 
improve the process's runnability and the product's final quality. The 
resin sludge was usually burned in the bark boiler directly or after 
dewatering in a press, to generate additional energy11. 

Removal efficiencies of more than 90% have been documented for 
extractives and heavy metal ions in pilot tests and mill trials for different 
pulp and paper processes. Even a CODCr reduction of more than 40% has 
been reported. (Jansson et al. 1996 a, b,c,d, 2001a,b).  

The addition of the Water Act 1996 (Oikeusministeriö 1105/1996) gave 
specific small water bodies provisions to protect water from changing and 
enhance the protection of small streams.  

Discussion regarding whether Totally Chlorine Free (TCF) or Elementary 
Chlorine Free (ECF) bleaching in Kraft processes was more 
environmentally friendly emerged in the late 1990s. Some of the reasons 
behind these discussions were the possible formation of absorbable 
organic halogen (AOX) compounds and the relatively high price of ClO2 

 
11 Already with 9% dry solids content of the extractive sludge it was possible to react 

break even energy value due to the close energy value of crude oil 



 
 

48 
 

used in the ECF process. In 1990, approximately 94% of the bleached pulp 
was produced by chlorine bleaching. However, most of it was replaced 
with ClO2 in all Nordic countries by 1994. It was a more environmentally 
friendly and safe bleaching chemical. TCF bleaching uses whitening agents 
that do not contain chlorides, such as hydrogen peroxide (H2O2) and 
sodium hydrosulfite (NaHS). (Popp et al., 2011) 

When chlorine dioxide (ClO2) was produced onsite at the mill, its limited 
capacity soon became, in many places, a bottleneck. The limited ClO2 

production caused a reduction of process capacity at the beginning of the 
bleaching process and prolonged the brown side cooking, with an 
additional oxygen stage to reach the needed delignification. New EOP 
(alkaline H2O2 delignification) stages were also introduced to enhance the 
alkaline bleaching results. In addition, the process waters became very 
dirty with the increased recycling of process water in chemical pulp 
manufacturing. Thus, the effect of pulp washing became less effective. 
These dirty processes waters created the need to develop the NetFloc 
concept for cleaning these filtrates. With the NetFloc concept, the process 
water reuse could be increased from 5 to 15 m3/t-pulp, and the overall 
freshwater usage similarly decreased. 

As the ECF process was reengineered, it eventually became the primary 
bleaching method. Today, it accounts for over 75% of the world's 
bleached pulp production. Overall, it is accepted that TCF and ECF 
discharges cannot be separated for environmental reasons. ECF generally 
produces higher molecular weight compounds in wastewater than TCF 
bleaching. 

The third extensive R&D program was called CACTUS 12  (1996-1999), 
which focused on minimal water usage in paper mills, closed loops, and 
minor environmental emissions into the air, soil, and water. Some topics 
were designed to decrease raw water usage utilisation without 
jeopardising the final product quality. Other targets were energy 
efficiency, better usage of chemicals, cleaner processes, and better 
stability. The results created an increase in expertise, new products, and 
services. CACTUS was also the last extensive environmentally focused 
program where all the Finnish pulp and paper industries participated. 
(Komppa et al. 2000) 

 
12  CACTUS program aimed on low water using paper manufacturing. The full R&D 

program cost was around 52.6 million. (Komppa et al. 2000) 



 
 

49 
 

 The development of controlling the activated sludge and the whole 
WWTP efficiency brought Dissolved Air Flotation (DAF) technology 
development, mainly as internal paper machine white water kidneys, and 
later as a tertiary treatment step. At UPM Jämsänkoski, the new Russian-
originating electrocoagulation-based technology was tested to treat 
different waters. New evaporators, called Zedivap (Zero Effluent 
Discharge Evaporator), based on Mechanical Vapor Recompression 
(MVR) and Multiple Effect Evaporation (MEE), were developed by 
Ahlström. A new type of MVR evaporator with a polymeric heat transfer 
surface that claimed to offer superior resistance to the effects of scaling, 
fouling, and precipitation in closed water loops, was developed by 
Hadwaco. VTT developed new enzymes to disintegrate extractives for 
easier removal by the biological treatment plant. The company Certus13  
introduced a new ceramic membrane with an ultrasound cleaning 
mechanism. Metso developed ceramic disk filters, capturing material 
larger than the 1-2um particle size. Meanwhile, Kemira developed AOPs, 
and new process monitoring and control system for automatic chemical 
dosing.  

The target of new processes such as the AOPs was to remove mainly the 
organics from the waters. This technology originated mainly from the 
USA. These new AOPs utilised UV + H2O2 and O3 systems to destroy 
organics present in waters.  

Even if the main design problems were solved mainly by the MEBITE 
program, the Ptot emission remained a problem (Hynninen 2009). 
Therefore, several new technologies were developed to improve CODCr 
reduction and meet the latest environmental limits. Further treatment 
steps after activated sludge treatment were introduced as a polishing step 
or tertiary treatment step. It consisted of a chemical treatment step 
followed by a solid/liquid separation process such as the DAF-or ordinary 
sedimentation unit. 

The tertiary treatment steps were still regarded as polishing and the last 
rescue steps for the mill if something goes wrong with their WWTP. 
However, noticeable decreases in the emissions were achieved wherever 
it was in use because of these actions. 

 
13 Continues today with the new name of Sofifilter 



 
 

50 
 

To overcome the tightening environmental limits, Metsä-Serla Kirkniemi 
built the first tertiary treatment plant (1997) with a chemical addition 
ensuring the required CODCr, and Ptot limits could be reached.  

In the late 1990s, the effluent treatment plants had grown into large and 
complicated processes to meet the requested emission levels. As a result, 
new equalisation basins, emergency basins, and selector basins were 
developed and installed at many sites to equalise the inlet quality and 
quantity flows to the biological stages. At the same time, Finland's 
environmental administration started sharing and discussing typical pulp 
and paper environmental issues with other Nordic countries, such as 
Sweden and Norway. The discussions included emission limits and 
technologies to reach these targets. This work was later found to have 
prepared good foundations for the EU-coordinated European Integrated 
Pollution Prevention and Control (IPPC), set up in 1997, to organise 
information exchange between the member states and the industries. 
Simultaneously, the Best Available Techniques (BAT) with associated 
monitoring was developed.  

 

4.4. The 2000s: Technologies to comply with recalcitrant 
COD    
The new IPPC-based directives were put into force in 2001, with the 
target to be reviewed every 6th year. (European Commission 2001) 

The idea of the IPPC was to create standard regulations for the entire 
European pulp and paper industry and suggest how to reach these levels 
with BAT technologies. The production type and the age of the mill in 
question gave the primary emission limits. The local environmental 
agents could then adjust or fine-tune the emission limits according to the 
recipient's ability to receive such a stream. The new environmental 
parameters were changed from mg/L concentration to kg of emission/t 
product produced. (Saarinen et al., 2014) 

The IPPC developed reference documents called the Best Reference 
Documents (BREF) to describe which technological paths some mills have 
taken to reach these new environmental targets. The reference document 
for the pulp and paper industry was divided into the following processes, 
with process details described to minimise the wastewater generated. 
The main processes are listed inTable 7. (European Commission, 2001) 



 
 

51 
 

Table 7. The main pulp and paper processes are listed in the BREFs 
(European Commission, 2001) 

Kraft pulping 
Sulfite pulping 
Mechanical pulping and Chemi-mechanical pulping 
Recycled fibre processing 
Papermaking and related processes 

 

Table 8 presents some of the BAT technologies for the Kraft mills to reach 
the lower emissions targets. 

Table 8. Examples of leading BREF technologies for Kraft Mills (European 
Commission, 2001) 

Dry debarking of wood 
Increased delignification before the bleach plant by extended or 
modified cooking and additional oxygen stages 
Highly efficient brown stock washing and closed-cycle brown stock 
screening 
Elementary chlorine-free (ECF) bleaching with low AOX or chlorine-
free bleaching 
Recycling of some, mainly alkaline process water from the bleach plant 
Effective spill monitoring, containment, and recovery systems 
Stripping and reuse of the condenses from the evaporation plant 
Sufficient capacity of the spent liquor evaporation plant and the boiler 
to cope with additional liquor and dry solids if necessary 
Collection and reuse of clean cooling waters 
For prevention of unnecessary loading and occasional upsets in the 
external effluent treatment process due to spending liquors and dirty 
condensates, sufficiently large buffer tanks for storage are considered 
necessary 
In addition to process-integrated measures, primary and biological 
treatment are considered BAT for Kraft pulp mills. 

 

 

Table 9 contains the suggested emission levels as kg/tADT-pulp, which 
could be reached if such a process was implemented.  



 
 

52 
 

Table 9. The IPPC suggestions for the pulp and paper industry directives. 
Note that integrated mills are calculated from pulp production and paper 
making according to the product mix (European Commission 2001). 

Production 

type 

COD 

kg/ADT 

BOD 

kg/ADT 

TSS 

kg/ADT 

AOX 

kg/ADT 

Total N 

kg/ADT 

total P 

kg/ADT 

Flow 

m3/ADT 

Bleached 

Kraft Pulp 

8-23 0.3-1.5 0.5-1.5 <0.25 0.1-

0.25 

0.01-

0.03 

30-50 

Unbleached 

Kraft Pulp 

5-10 0.2-0.7 0.3-1.0 - 0.15-

0.2 

0.005-

0.02 

15-25 

Bleached 

sulphite 

Pulp 

20-30 1-2 1-2 - 0.2-